

XIAMEN WELCARE CHILDREN'S PRODUCTS CO.,LTD
 NO.236,CHIPING ROAD,TONG'AN DISTRICT,XIAMEN,FUJIAN PROVINCE,China

Sample Description : BABY CO-SLEEP BED
 Style No. : WJ-8300
 Manufacturer : XIAMEN WELCARE CHILDREN'S PRODUCTS CO.,LTD
 Country of Origin : CHINA

As above test item and its relevant information regarding to the submission are provided and confirmed by the applicant. SGS is not liable to either the test item or its relevant information, in terms of the accuracy, suitability, reliability or/and integrity accordingly.

Sample Receiving Date : Dec 11, 2020
 1ST Sample Resubmission Date : Jan 08, 2021
 2ND Sample Resubmission Date : Jan 20, 2021
 3RD Sample Resubmission Date : Jan 27, 2021
 Test Performing Date : Dec 11, 2020 to Feb 01, 2021
 Test Performed : Selected test(s) as requested by applicant
 Test Result(s) : For further details, please refer to the following page(s)

Test Requested	Result
EN 716-1:2017+AC:2019 & EN 716-2:2017 (excluding clause 4.2, 4.4.1.3, 5, 6 & 7)	PASS

Signed for and on behalf of
 SGS-CSTC Standards Technical Services Co., Ltd. Xiamen Branch



Beck Hong
 Authorized Signatory



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Documents.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.
 Attention: To check the authenticity of testing / inspection report & certificate, please contact us at telephone: (86-755) 8307 1443, or email: CN.Doccheck@sgs.com
 No.31 Xianghong Road, Xiang'An Torch Industrial Zone, Xiamen, Fujian Province, China 361101 t (86-592) 5766537 f (86-592) 5766460 www.sgs.com.cn
 中国·福建·厦门·火炬(翔安)产业区翔虹路31号 邮编: 361101 t (86-592) 5766537 f (86-592) 5766460 e sgs.china@sgs.com

Test Conducted: Based on EN 716-1:2017+AC:2019 & EN 716-2:2017 FURNITURE - Children's cots and folding cots for domestic use - Part 1: Safety requirements & Part 2: Test methods

Scope: This European Standard specifies safety requirements for children's cots for domestic use with an internal length greater than 900 mm but not more than 1400 mm.

Number of Tested Sample: 1 piece(s)

Test Results: Details shown as following table

Clause	Test Items	Results
4	Safety Requirements	
4.1	General	
4.2	Materials	
4.2.1	Materials and surfaces	NT
4.2.2	Flammability of textiles, coated textiles and plastics coverings	NT
4.3	Initial stability	PASS
4.4	Construction	
4.4.1	General	
4.4.1.1	Edges and protruding parts	PASS
4.4.1.2	Self-tapping screws	PASS
4.4.1.3	Labels and decals	NT
4.4.1.4	Small parts	PASS
4.4.1.5	Castors and wheels	NA
4.4.2	Holes, gaps and openings on the inside of the cot	
4.4.2.1	General	PASS
4.4.2.2	Assembly holes	NA
4.4.2.3	Distance between cot base and sides and ends	PASS
4.4.2.4	Openings in mesh sides and ends	PASS
4.4.2.5	Distance between slats of the cot base	NA
4.4.2.6	Openings in mesh of the cot base	NA
4.4.3	Head entrapment on the outside of the cot	PASS
4.4.4	Shear and squeeze points	
4.4.4.1	Shear and squeeze points when setting up and folding	PASS
4.4.4.2	Shear and squeeze points under the influence of powered mechanisms	NA



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Documents.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Attention: To check the authenticity of testing / inspection report & certificate, please contact us at telephone: (86-755) 8307 1443, or email: CN.Doccheck@sgs.com

Clause	Test Items	Results
4.4.4.3	Shear and squeeze points during use	PASS
4.4.5	Snag points	PASS
4.4.6	Locking systems	
4.4.6.1	Locking systems for folding cots	PASS
4.4.6.2	All locking systems	PASS
4.4.7	Cot base	
4.4.7.1	Folding mattress base and cot base	PASS
4.4.7.2	Adjustable cot base	PASS
4.4.7.3	Strength of the cot base	PASS
4.4.8	Sides and ends	
4.4.8.1	Movable sides	PASS
4.4.8.2	Distance between footholds and top of cot sides and ends	PASS
4.4.8.3	Strength of side and end components	PASS
4.4.8.4	Strength of frame and fastenings	PASS
4.4.9	Cot rim	PASS
4.5	Final stability	PASS
4.6	Mattress size	PASS
5	Packaging	NT
6	Instruction for use	NT
7	Marking	NT

Remark: 1. NA = Not applicable.
 2. NT = Not tested as per client's request.
 3. This test report is to supersede No. XMHL2012011443IP test report which was issued on Feb 01, 2021. And the original test reports (paper and electronic) are invalid.



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Documents.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.
 Attention: To check the authenticity of testing / inspection report & certificate, please contact us at telephone: (86-755) 8307 1443, or email: CN.Doccheck@sgs.com

Sample photo(s):



View 1



View 2



View 3



View 4



View 5



View 6

End of Report

